

REPORT NO: 205

Report Date: 02/11/200

Client:

Site:

Testing Required: Determination of Texture Depth by Sand Patch Method

Testing in accordance with: BS 598 : Part 105 : 1990 : Method 4

General Information:

Material:

Location:

Carriageway & Lane: 111

Supplier:

Source:

Surface Condition: 111 (Newly Laid/Trafficked etc)

Date Sampled:

Date Tested:

Lab Reference:

Client Reference:

Results of Testing:

Chainage	Texture Depth (mm)	Chainage	Texture Depth (mm)
1)		11)	
2)		12)	
3)		13)	
4)		14)	
5)		15)	
6)		16)	
7)		17)	
8)		18)	
9)		19)	
10)		20)	
11)		21)	
12)		22)	

Average for 50m section = mm

Average for section = mm

Signed .....